Spare part list

Part No. chinese ENGLISH NAME quantity
1 3250W ] i Front Cover 1
2 22 4% 272 Clip ring27*2 2
3 06584 ER AL Steel Ball Rack 1
4 065SNERSL - Steel Ball Rack Spring 1
5 P75 S #35TM8-30 Screw M8*30 4
6 Fiientioly Sping washer 8 4
7 1830, 2%36%1. 5 washer 30.2%36*1.5 !
8 0658%i£: lock sleeve 1
9 4l FH AN 22 2 8 28*2.5 Clip ring28*2.5 1
10 06587% 44 Clip ring 1
11 OJEI#27*2 O ring 27%2 !
12 HERT.94 Steel Ball 7.94 2
13 0658564 rotary sleeve 1
14 OJF18*3.05 O ring 18*3.05 1
15 065874k Impact hammer 1
16 OJFH37%1.8 O ring 37%1.8 1
17 0658 £ Cylinder sleeve 1
20 0650 il Cylinder 1
21 PN S RETM6*40 Screw M6*40 4
22 iR 6 Sping washer 6 8
23 Tk El6 Flat washer 6 8
24 08107 f4 Front placket 1
25 06504EH Washer 1
26 0650774 Cylinder Hammer 1
27 OJF 23 2%3. 5 O ring 23.2%3.5 2
28 081075 5 Piston 1
29 08103 JEHS Piston wash 1
30 #7730, 84542 Washer 30.8*45*2 1
31 08103 H connecting rod 1
32 08107 i Qil cover 1
33 OJFI#53.5%2 O ring 53.5%2 !
34 HREFHIRNK1212 Needle Bearing NK1212 1
35 08101k Lol Eccentric shaft 1
36 THEA4*4*12 KeyA4*4*12 2
37 FLA RS 47 Clip ring47 1
38 4 7£6303-2RS Bearing 6303-2RS 1
39 081071 421 f Oil Seal 1
40 065046 41 Gear box 1
41 A 0810 K Pkt big gear 1
42 b R 2 14 clip ring 1
43 Hh7K6001-2RS Bearing 6001-2RS 1
44 0650 /7] i & Middle cover wash 1
45 0650} i1 1 Middle shaf 1
46 476201 -2RS Bearing 6201-2RS 1
47 0810 4 4 wash 1
48 P 550810%% 1 Rotor 1
49 #i7K608-2RS Bearing 608-2RS 1
50 Ak 1 BUETST4. 8%60F Screw 2
51 06505 T Stator 1
52 06504158 Housing 1
53 A 7S S R ETM6-50 Screw 1
54 06505 i Back Cover 1
55 Ak 1 BUEET ST4*20F Screw 4
56 38014l 4 Brusher houlder shelf 2
57 065082 3 3 spring 2
58 Tk I BUBETST2.9*10 Screw 2
59 38015l Carbon Brush 2
60 SRS 10 Sping washer 1
61 SFAR)T17. 5%10. 3 flat washer !
62 06508 7 35 anti-vibration spring 1
63 anti-vibration washer 1
64 32068 EIRE] anti-vibration screw 1
65 0650 ER I E anti-vibration rubber cover 1
66 e Sk F BURET ST4* 16F Screw 7
67 065041 T4 Right handle 1
68 0650 A% VA ik 1 BT 5% Switch 1
69 3007JF KT dustproof switch cover 1
70 2653 ffi 1 27033uf Capacitor 0.33 1
71 065072 T4 Left handle 1
72 2601 LSRR Cable fixing plate 1
73 ok Sk 1 UB4T ST4.8*16F Screw 1
74 2601 ALk 4 cord sheath 1
75 06504 3k 1 45 282+ L mm2 cord 1
76 081014 kel Side handle hoop 1
77 08100155 auxiliary handle clamp block 1
78 261875 AUIZ4T screw 1
79 08 108! T4k = 42 auxiliary handle support hold 1
80 K 10%20%1.5 washer 2
81 3235 T4 Auxiliary handle 1
82 3001344 binding post 2
201 iU % 18*280 point chisel 18*280 1
202 bR 18*280 flat chisel 18*280 !
203 08103EHR T spanner 1
204 0650 ¥ BMC 1
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